—=/ KOSHIN

Eclaté FP 25 KO 4 Temps

p4
o

Code piéces

Désignation

Qté

Informations

© 00 N O OB~ WDN =

N N NN = 4 a0 a4 a a4 a4
W N = O © 0o ~N O a0 W N = O

26

28
29

0113329
0113325
0113326
743119032
0148010
0118450
0110256
0110255
0120081
0110114
0114277
0122019
0122020
0110685
890255031
889855042
743119045
734532057
854255006
0127059
0112576
0348124
0340065

011819302

743119046

743119043
0114760

CORPS DE POMPE
BRIDE D’ASPIRATION
CLAPET ANTI-RETOUR
BOULON M8 x 20
BOUCHON DE REMPLISSAGE
BOUCHON DE VIDANGE
BRIDE

VOLUTE

TURBINE

RONDELLE D’AJUSTEMENT
POIGNEE

PLAQUE MARQUE
MOTEUR KOSHIN
JOINT MECANIQUE
JOINT TORIQUE

JOINT TORIQUE
BOULON

BOULON 6 PANS
RONDELLE DE JOINT
CHASSIS

BOUCHON

RACCORD

JOINT

CREPINE

BOULON

BOULON
AUTOCOLLANT

N N D = D RN — — 3 W —.m — a a a  —m — —

ADC
ADC
NBR
M6X20 SWRM

ADC
ADC
ADC
BSP
STKM

BEH 791¢ 16
1517-31 NBR
P42 NBR
M8X20 SWRM
M6X40 SCM
b6

NO.600

NBR 70°
25MM

CR

M8X22 SWRM
M8X16 SWRM

4 Bare engine can not be supplied



—=/ KOSHIN

No. | Code piéces ~ Désignation Qté Informations
0114762 AUTOCOLLANT 1
0114763 AUTOCOLLANT 1

4 Bare engine can not be supplied



™
~
o~

~

.
—_—
— Zl

67—







KOSHIN Engine(K-35) Parts Price List

No PARTS DESCRIPTION QTY
1 11000827 K35 CLEANER COVER 1
2 11000828 K35 FILTER 1
3 (1000829 K35 BOLT ASSY M5*70 2
4 11000830 K35 WASHER 1
5 11000831 K35 SLEEVE 2
6 (1000832 K35 CHOKE HANDLE 1
711000833 K35 CHOKE 1
8 (1000834 K35 INNER COVER OF AIR CLEANER 1
9 (1000835 K35 BREATHER PIPE 1
10 11000836 K35 RUBBER PLANK 1
11 {1000837 K35 CHECK VALVE BRACING 1
12 11000838 K35 KNOB, COVER 1
13 [1000840 K35 SNAP RING (White) 1
14 11000284 KC26 BOLT ASSY M5*16 2
15 [1000839 K35 BOLT ASSY M5*20 2
16 11000890 K35 STARTER 1
17 [1000889 K35 START REEL 1
18 11001440 K35 CARBURATOR COMP 1
19 [1000842 K35 FUEL RETURN PIPE 1

20 [1000843 K35 FUEL PIPE 1

21 (1000844 K35 CLEANER 1

22 11000845 K35 CARBURATOR GASKET 1

23 11000279 KC26 BOLT M5*20 2

24 (1000846 K35 INSULATOR 1

25 (1000847 K35 INSULATOR PIPE 1

26 (1000848 K35 INSULATOR GASKET 1

27 11000849 K35 GROMMET 1
28 11000850 K35 BOLT ASSY M5*10 2
29 (1000851 K35 BOLT ASSY M5*16 4
30 [1000852 K35 CYLINDER COVER 1
31 11000853 K35 GAS-LIQUID SEPARATOR 1
32 (1000854 K35 CYLINDER COVER 2 1
33 1000855 K35 CYLINDER COVER GASKET 1
34 [1000856 K35 CYLINDER 1
35 11000857 K35 ROCKER PIN 1
36 (1000874 K35 VALVE 2
37 11000851 K35 BOLT ASSY M5*16 8
38 (1000891 K35 RING 1
39 11000892 K35 OIL PIPE 1

40 11000893 K35 OIL PORT 1

41 [1000894 K35 REED 1

42 11000895 K35 BOARD 1

43 [1000896 K35 BOLT ASSY M4*10 1

44 11000897 K35 OIL CASE GASKET 1

45 [1000898 K35 OIL CASE 1

46 11000899 K35 BOLT ASSY M5*35 4

47 [1000900 K35 OILGAUGE 1

48 11000901 K35 GASKET 1

49 (1000858 K35 ADJUST NUT 2
50 1000859 K35 PUSHROD SHEET 2
51 [1000860 K35 ROCKER 2
52 11000861 K35 PUSHROD 2
53 [1000862 K35 PUSHROD SLEEVE 2
54 11000863 K35 LIFTER 2
55 11000864 K35 LIFTER PIN 1




56 [1000865 K35 CAM GEAR SHAFT 1
57 1000866 K35 CAM GEAR 1
58 [1000867 K35 SIDE COVER GASKET 1
59 11000868 K35 SIDE COVER 1
60 [1000869 K35 BOLT ASSY M5*14 3
61 (1000870 K35 EXHAUST VALVE 1
62 (1000871 K35 INTAKE VALVE 1
63 (1000872 K35 VALVE SPRING 2
64 11000873 K35 SPRING SHEET 2
65 (1011129 K35 SPARK PLUG 1
66 |1000876 K35 FIRST PISTON RING 1
67 (1000877 K35 SECOND PISTON RING 1
68 11000878 K350IL RING RAIL 2
69 (1000879 K35 OIL RING 1
70 [1000880 K35 PISTON 1
71 11000881 K35 NEEDLE BEARING 1
72 (1000882 K35 PISTON PIN 1
73 [1000883 K35 PISTON PIN RING 2
74 (1000884 K35 OIL SEAL 1
75 [1000885 K35 STOP RING 1
76 [1000886 K35 KEY 1
77 (1000887 K35 CRANK SHAFT 1
78 (1000888 K350IL SEAL 1
79 11000925 K35 MUFFLER GASKET 1
80 [1000850 K35 BOLT ASSY M5*10 2
81 [1000926 K35 MUFFLER 1
82 [1000927 K35 MUFFLER COVER 1
83 11000928 K35 BOLT,MUFFLER COVER 1
84 (1000929 K35 BOLT ASSY M5*55 2
85 11000902 K35 FLYWHEEL 1
86 [1000903 K35 IGNITION COIL 1
87 11000733 KC26 BOLT ASSY M4*20 2
88 (1000904 K35 WIRE COMP 1
89 [1000905 K35 WASHER 1
90 [1000906 K35 BOLT ASSY M6*12 1
91 [1000907 K35 SPRING WASHER 2
92 (1000908 K35 BOLT ASSY M8*25 2
93 (1000909 K35 SHAFT 1
94 (1000910 K35 BEARING 6202 1
95 (1000911 K35 FLYWHEEL COVER 1
96 [1000826 K35 BOLT ASSY M5*12 1
97 (1000851 K35 BOLT ASSY M5*16 4
98 (1000912 K35 PLASTIC MATTRESS 3
99 (1000913 K35 FUEL TANK 1
1001000915 K35 GROMMET 1
10111000916 K35 GASKET, FUEL TANK LID 3
10211000917 K35 BOLT ASSY M5*25 3
103[1000918 K35 FUEL TANK CAP ASSEMBLY 1
10411000930 K35 PLUG PROTECTIVE CASING 1
1051000931 K35 CYLINDER COVER 1
1061000932 K35 NUT M6 1
10711000933 K35 CONTROL CABLE 1
1101000936 K35 NUT M5 1
11111000247 KC26 BRACKET 3
11211000256 KC26 STOP BUTTTON COM 3

1

113

1000283

KC26 BOLT ASSY M4*10




